


Part Mo.

Parts Mame

Drawing No/Standard No.

Weight [kg]

Manyfactury

Qty

1 engine frame 101237-01001 1
7 Plain Washer @ 13:5=3: DIN 9021 101237-01020 2
3 hexagon head bolt M12 x 60 x 30;DINF31:8.8 101237-01021 2
4 parallel key DIN 4885-B-&=4 x 34 101237-01023 ]
5 Plain Washer @8,4:5=2:DIN 9021 101237-01030 2
& hexclgon head blot M8 x 20;DIN 933 101237-01031 7
7 Plain Washer ©8,4:5=1,6:DIN 125-14 101237-01033 12
8 bell AVX 13-762L5CR;DIN77S3 101237-01034 |
' bell cover 101237-01035 1
10 compactor cover assembly 101237-01036 1
11 hexagon head baolt Mé % 35 DINT33:4.8 class 101237-01044 2
12 Flain Washer @ é.4:5=1.6; DIN 125- 1A 101237-01047 4
13 casters holder 10123701048 1
14 Hexagon Mut Mé DIN 934 10123701050 2
15 engine support assembly 101237-01070 1
14 Hexagon Mut MI0:DIN 234 101237-01073 10
17 Spring washer @10,2;5=2,2 DIN 127-B 101237-01074 10
18 Plain washer @ 10,5:5=2:DIN 125-1A;140HY 101237-01075 4
19 vibroisclator BFR-BF207 4 101237-01074 GMT 4
20 compactor plate assembly 101237-01083 1
21 hexaogon head special bolt M10 x 25 10123701092 1
22 Plain Washer @ 10.5:5=2,5:DIM 5021 101237-01093 1
23 pulley 101237-01094 1
24 Plain Washer ©17:DIMN 433 200HV 10123701102 4
25 hexagon head bolt M16x45:DIN 933;10.9 class 10123701103 4
26 parallel key DIM 4385-AB- B=7 x 18 101237-01104 1
27 casters assemibly 101237-01111 1
28 Spr‘ing washer ©12,2;:5=2,5:DIN 127-8 10123701112 2
29 Spring washer ©8,1;5=2; DIN 127-B 10123701113 9
30 mounting strip 101237-01114 1
31 Wing nut M8 DIN 315 101237-01115 3
32 hexagon head bolt M3 x 35 DIN?33:8.8¢ 101237-01114 4
33 Spring washer @ 16,2:5=3.5; DIN 127-B 10123701117 4
34 compactor rubber thickness Smm 101248-01024 1
35 handle assembly 10153%-01005 ]
346 clutch 130/20 101539-01008 1
37 vibrator assembly 101539-01021 1
348 vibroisolator BB-35/35-B 101539-01030 Wibroinstal 2
3y water tank assembly (option) 101539-01031 I




	CPC-60E-1
	CPC-60E-2

